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-;!:i ik CR2032 3V 210mAh
#ae Chinese
Name of Sample xx Lithium Manganese Battery CR2032 3V 210mdh
English
Ha%g 1119120028
Sample No.
i # i PR il e e e AT R A )
C_Dn_gig"ﬂr ":Hf‘.\'ﬂlE"l Ph['E“. BATTERY CO. " E_T[I
L N i &l It E e
Manufacturer SHIENZHEN PRCELL BATTERY CO., LTD
BalFik X eriE (K TR ST MR i 1 R T D
ST/SG/AC. 10/11/Rev, 6 Amend. 1 383 UNITED NATIONS "Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS™ Manugl of Tests &pd Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
T A BaE Ok FREESeEld  UEAEET#)
RT/SG/AC. 10/1 L/Rév. 6 Amend. 1 38. 3 UNITED NATIONS "Recommendations on the TRANSPORT
Criterion OF DANGERMS GOODS™ Manua! of Tests amd Criteria STSGAC. 10/11/Rev. 6 Amend. |
Section 38.3 -
# =
L e Hl v AR
Appearance Silvery Button melal shell
Haxad 30108-12-02 Lo AR 2019-12-04 — 2020-01-15
Accepted Date Test Date
Altitude siiplation Thermal testeWibration, Shock, External short
Test ltems circait, Crish, Forced discharge
Si@, SHELTSDASR (RreEamERR T KRR TR
ST/SG/AC. 10/11/Rev, 6 Amend. T 38. IsiE K.
#Makit  |The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS™ Maoual of Tests and Criteef§: ; :‘ 10/11/Rev. b
Conclusion Amend. 1 38. 3 .\}{:‘%.:fv_l_é;'ﬂ
. s P
FRE (Datl) Y 2020011655
. WA 0. 0662 . Lithium content:0.066g Ao 6148 fillPr {thitm 0l
#_ 23 ; nten ﬁ}" &
Comment rr P \
2 7
Fic it f
Consignor 518110
Address
T S (VAR bl L} ]
AW Checker: Compiler
Approver: ecker: ompi
wE

Title:

i B T M (Yice chief engineer)
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o et ol [t onsis it pwng | Amse | 42
ame o I 1
No. e Clause Number of Standard Test Result | Conclusion | Remark
Dl (LR R em R b 2 b,
¥ ST/SGAMC. 10711 Rev. 6 Amend. 1 3803 I
ks S gl ot /
I : Rl | Ses Appendix 1 )
Altitude IUN Manual of Tests and Crileria Passed
similation ST/SGAAC. 10411 /Rev. 6 Amend. | Section
I3 Test T. |
Tl (T mhe s i 1F Al
HEFREY ST/SO/AC 10511 /Rev. & Aeend. | 383 | DREGM 2
AR . h
2 3 BlEeT.2 See Appendix 2 ri
Thermal test I Wantal ol Tests and Criteria DT ECe Passed
ST/SGANC 10/1 1/ Rew. B Amervd. | Seciion
MY Test T2 _ _
WS O 1 Ja O Wy o A T
HETEY STAGAC 10711 /el el 2R3 | LM e 3
3 : ﬁﬂ_ RT3 See Appendix 3 i
.‘Iillhrﬂtlﬂﬂ 1% Womiial of Tewid aed ('ri:,-rl.-. Pﬂsﬁ{‘d
ST/SGAAC 10/ 1 Rev. 6 Shmend. | Sect il
R0 Test T30 =
S Ch T iR m;it o
AT HEY ST/ASG/AC IO/ Rov. 6 Amend L 303 | B 4
i s : ; e
1 EES Appeidix 1 v
Shock Chvnsal of Tests and Criteria See ] - F;;sed
STSOAC. 10711 ey, B0 Amend. | Secijon .
S Test T.4
Bl (LB RMERmE T e
= F ST/SESRC, 10 Rev. 6 L AR A 1] s
) S :ﬁgﬂ? ST/SGAAC T fRev. 6 fmend 2R W B o
o : " Sed Appendix & =1
External shart Ks wanual of Tests and Criverin P
circuit STISG/AC. L0/ 1] R, B Amendll VS il
X Test 1.5
TRl (7 T R R pEm T s
HE WEF D SESo/AC, 108 Rev. 6 Amend. | 383 | )1 GRS B
6 WETS . See Afipendix 6 i /
Crush L% Wikl o) Tosis snd Criveria Passed
ST/SGAAC, 1041 1/Re4 Ameml | Sevtnn
300 Teut T. 6 L
A0 (ETARTEHERNERT SEBNk
- TSGR, 1Y oW, B L §OBN. [r]
L b s n."f-f_‘E:':‘T.hl AL 1071 1 tmend. § | :Lﬁ'h!n? — =
i AT 8 Sed Appendix 7 =]
Forced disl‘:hﬂl’gﬁ LN Burmal of Tests mnd Griteria Passed
ST/SGAA 1041 1/ Riev. B Amell | Section
383 Test T. B ,
This space (ntentionally Telf'B
Inak
i LR A -
Baenen bient (omontares J0ELR0 Nabient hunility: /N
TE’S‘t Environment AEpient Temperatiire: s et + SRR LT
Condition
#2198
Test tem
A ORBHA T oo
Subcontracted Test FAEET /
Condition Subcontracted | Name Post Code
Laboratory Meht / wiE ,
Address Tel

St o RN
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5 | ARAE 24 | A
No. Name of Test ltems Altitpde simulation
%5 Sample Status I & 3 Frahd & I % F3E B E | Mass Loss | Residual 2§ -
‘Sampl Mass ocv Mass ocv oCvV  |Other
P t ] i y i
No. /g v /g v % ® | Event
e =P . 7P :
001 W 2. 9240 3.40 | 229239 | 3.40 0.00 | 1w0.00 | o
002 W et 2. 9029 3.99 | 2.9026 [, 339 0. 01 100.00 | ©
003 il 29252 3.390 || 29250 | 3.39 0.01 100,00 | ©
004 B ol 2.8900 | 3.38 | 28897 | 3.39 0. 01 100.00 | ©
005 B 2. 8675 3,89 | 2 8676 3. 36 0. 00 99.12 | o
R = . p i
006 i b aed 2. B7id 8.89 2.8768 339 0.03 100, 00 0
007 o 29172 d40 | 20172 | %39 o.oo | 99.71 | o
008 e 2.9177 3, 39 2.9178 3. 40 0. 00 100.00 | O
A EH g g AL . = . [ 3
009 Wil 2. 8771 3.38 | 28765 | 3.88 0.02 | 100,00 | ¢
010 A iy 2. 8949 2. 8942 / 0, 02 / 0
SEE L . ;
l‘”‘ 1 Fully disehirged 2" ﬂg?d z' le "L‘ U' I'H‘} o
. e o : p
012 it | 20 / 29119 / 0.01 0
018 | sy Dot | S8 , 2. §156 / 0.01 / | o
il : i . /
014 Ful |‘: -ujl:l sicharged 2.8944 / 2.8948 l'"l 0. 00 [§)
015 ity il 2. 8891 2. 8890 / 0. 00 0
. AT ‘ =y / r - J / 8]
016 Wity dimdenried 2. RBGT / 2. BBE6 p 0. 00
007 | a1 2915 2.9151 0. 01
LN IO S [T 2. 8559 / 0. 01 / 0
019 el (B 2. 8730 / 0. 00 /
: .1-.._-;[d,:'|15 : < S ¥ 0
020 Paite dbscharasd 2.8832 2. 8832 0. 00 /

Bk LR V-BA D-ARA R-aLE F-R A 0-EEH. LR, LH&K. L8 LRK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly, No Rupture & No Fire.
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A% ; BRAE A | B
No. Name of Test ltems Thermal test
2, #%*?& ﬂ.ﬁ‘ﬂ' Before RES After aﬁ'i-ﬁ.i 4 5| e,
E‘E‘ Sample Status )i ¥ Fead m Jﬁi 'ﬁ'ﬁt&. Mass Loss| Residual ﬂ—&-
Sample Mass ocv Mass ocv OCV  |Other
No. g N g v ™ %% Event
001 Wil 2. 9239 340 | 29198 | 3.39 0.16 %9.71 | o
002 Wioasale 2. 9026 3,39 2. R9Th 3. 38 0.17 93.71 | o
003 Aol 2. 9250 3. 39 2 9203 3.38 0.16 99.71 | o
004 oo 2. 8897 3.8 | 28854 3. 38 0.15 99.71 | o
005 Wi ) 2. 8676 3,36 2. 8629 3. 36 0.16 | 10.00 | o
006 Wil 2. 8769 3.30 | 28732 3. 38 0.13 99.71 | o
007 g 2.9172 339 | 2912 3,38 0.17 99.71 | o©
008 = 2.9178 340 | 20183 | 2,39 0.15 99.71 | o
009 Wb 2. 8765 3380 | 28122 | | 3.88 0.15 | 100,00 | o
010 i 2. 8942 y 2. 8305 / 0. 13 0
011 i T ; 2. 8939 / 0. 11 0
012 i | D / 2. 9085 0.12 / 0
013 i iea ey | 281756 / 2. 8726 0. 10 0
014 i feies || 2BHE / 2. 8901 / 0.16 0
015 | it s | 28890 2. 8852 0.13 ; 0
016 Ay ] 2868 2. 8834 p 0.1 / 0
017 e e | 20151 2.9113 0.13 0
018 | i e | 28568 2. 8524 / 0. 12 0
019 i | 2% 2. 8687 / 0.15 0
T Byl T 2. 8795 / 0.13 0

. L V- DMK R-SLE F-RRK 0-AREE, LRA. LHE. LEE. AEK
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly.No Rupiure & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupiure F-Fire O-No Leakagc,No Venting.
No Disassembly,No Rupture & No Fire.

/10
A5 3 #ral B & AR =
No. Name of Test ltems | Vibration
#Ha #é’uﬁﬁ K38 Before WG Afer ez CAE. L2 e
55 Sample Status RE FLE| BE FFab /& | Mass Loss | Residual | R
Sample Mass OCV Mass ocy ocv Other
No. ‘g A 2 v % % | Event
001 Borico By 2.9193 3.39 2. 9182 3,38 0. 04 99,71 0
002 st 2.8976 | 3.38 2.8971 | . 3.39 0.02 | 10000 | o
003 O St 2.9203% 3. 38 2.9199 3. 39 0. 01 100, 00 0
004 gt 2. 8854 3. 38 2. §845 3.39 0. 03 100.00 | o
005 s 2.8629 | 3.36 2. 8621 3,38 0. 03 100,00 | ©
006 P sy 2. 873240 8.8 28718 4, 39 0. 05 LO0. 00 0
007 gl inildD 2 9122 3,48 2. 4120 3.39 0. 01 100, 00 0
008 B 20133 | %89 2. 9125 3, 39 0.02 | 100,00 | o
009 i 2. 8722 138 2. 8716 3. 39 0. 02 100. 00 0
010 e 2. 8905 / 2. 8807 / 0. 03 0
oil e T 2. 8930 / 0.03 o
012 R et 2. 9085 / 2. 9079 / 0. 02 0
013 ey ). 8726 x 2. 8716 / 0.03 / 0
014 e 28901 2. 5800 / 0. 00 0
015 o S| (5 2. RR49 / 0. 01 0
016 et [T 2. 8827 / 0. 02 / 0
017 e . 29y 2. 9108 / 0. 02 0
018 Rt e ] 20524 2. 8518 / 0. 02 / 0
019 Wi |5 2. 8681 / 0.02 / 0
020 |u||i“ff’i't"w: 2. 8795 2. 8790 i 0.02 0
Hii- LW V- DMk R-l F-RX -REH. RiRR. L&, SRR ARK

e T
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A5 " ow I 2 ity
No. Name of Test ltems Shock
w X BB Before RE G After EFRE |MewE | 2o
ae| JERE s [rmen| a2 [Fmem] vestos| R |28
aale Mass ocv | Mass Ocv ocv | Oher
No. la N g A e % Event
001 i 29182 | 338 | 29184 | 3.38 0.00 | 100,00 | o
002 S Sl 28971 | 3.39 28073 | ¢ 3.29 0. 00 100.00 | ©
003 Wi 29199 | 3390 | 2@mes | 339 0. 00 100.00 | ©
004 e BN 2. 8845 3. 30 2 8847 3. 39 0. 00 100.00 | ©
005 e 28621 | 3.88 | 28681 | 3.28 0.00 100.00 | o
006 Sephiiel 283718 | 3.39 2.8725' | 339 0. 00 100.00 | o
007 il 29120 | 389 29117 | 3.9 0:01 100.00 | ©
008 s 29125 | %39 | 29132 | 3.40 0. 00 100.00 | o
009 S i 28716 | 389 2 gel| 4.9 0. 00 100.00 | o
010 W e 2. 8897 / 2. 8847 / 0. 00 _, 0
011 M eprreio D B / 2. 8940 0. 00 0
012 e, | 290 / 2. 9086 / 0. 00 0
013 T e | AT : 2. 8724 0. 00 0
014 il by | 208900 / 28800 / 0. 00 / 0
015 i e | 28840 / 2. 8844 /, 0.02 / 0
mel o, | 2Es2 ; 2. 8831 / 0.00 / 0
ot | e | 26004 .. 2 9111 / 0. 00 / o
018 B iocr sl 2. 8518 2. 8521 / 0.00 / 0
019 nil e | 2868 / 2. 8690 / 0. 00 0
(% 0| DT oM B U7 2. 8795 0. 00 o

$iE: LR V-RA DMK R-EA PR A 0-RER. AR, LMK, LK. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly,No Rupture & No Fire.




it T BeAY RIAT RN 3]
AR E-HE S

SRICI Testing Co., Ltd. Test Report—Appendix 9
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A5 d BARE L4 5% 2
No. Namie of Test liems External short circuit
i .
s H 2R A oot P
Sample No. Sample Status s ucmlat i il Other Event
& Wl =
001 Indi scharged 66. 7 i
5 AH e
ooz Uindi scharged 67.1 0
AL = :
003 Undischarged 67.4 (
AR 9
004 Undischarged 8. 2 s
Z Al 9
005 lindi scharged o i
Z e 38 ¥
006 Undischarged 630
z AR (4
007 Undischarged 68.0
£ . o
008 [Ind i selarged 66. 3 )
c A > 0
009 idischur ged =
j‘fﬂt iE - L J t}
010 Undischarge=d 6=
L T 5
011 Fully discharged 66 4
: P L = o
012 Fully dischargesd 67. 8
; v o
013 Fully discharged 65. 8
R - 0
014 Fully discharged 66:4
" =g -
015 Fully discharged 667 B
- b L) i | 0
016 Fully discharged B7. i
- oA - 0
017 Fully discharged 67. 4
7 o L) A 8]
018 Fully discharged 6o. 4
bk o i fEy (
013 Fully discharged i 2
020 e 66. 4 0

Fully discharged

TiE: DMk R-E F-RK -k, LK. LRE,
Mote: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 - R A LA ik

e Mame of Test ltems Crush

Hame Haks HFahaRHEL RERR

Max. External Temperature

Sample No. Sample Status C Other Event
021 At 0
= Undi scharged
. AR
U 2 ] 0
Vet Gndischarged
= BT
0z3 Undischarged . o
’ )
3,
024 Iimdi scharged 3
— e ] 0
¥ f
Ve Undi scharged
o T p
26 Fully discharged 1 -
e
" T [
023 Fully dischasiied 2
028 - 0
Fully diselarged 2
P =z 5
. Fully discharged
030 R L / o

Fully discharged

Tl s ol This space intemtionnlly left
W
ELF<11 blank

&ii: D4k F-RK 0-LMk. LAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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e 2 H#H 8 LA EL LA
No. : MName of Test ltems Forced discharge
Hab% HERE 2058 3
Sample No. Sample Status Other Event
D31 Fusl I:ii ii?r#a: g !
032 Ful 1:: Tlr;{.r;la rged 2
033 Ful i:i';?ili'l:irﬁvd =
034 Ful 1:: I:h E-ﬁu-zm 5
035 Ful tllz_:.:’.jl?i"nﬁ-ars'“ﬂ -
036 Ful .:.L T:,:-{:E-Lr gel 2
07 Ful i;; ‘-r:fiﬁ.fn-:lt[:u: gied =
38 Ful Ei&ﬁarml St
039 Ful ;fﬁif-‘s:u ged c
(M0 Ful :ﬂ ﬁiriflq-far-g:-ei >
B FaEA B U

&ik: DMk F-A2K ORIk, TAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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